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AA GLOBAL IMPORTS PURCHASING DEPARTMENT.

3359 E. 50TH STREET VERNON CA  90058 USA

.

This report is to supersede test report CANEC1801436101.

The following sample(s) was/were submitted and identified on behalf of the clients as : MYLAR BAG.

SGS Job No. : CP18-005977 - SZ.

Supplier :. XIONGXIAN JUREN PAPER AND PLASTIC PACKING CO,LTD.

Date of Sample Received :. 18 Jan 2018.

Testing Period :. 18 Jan 2018 - 23 Jan 2018.

Test Requested :. Selected test(s) as requested by client..

Test Method :. Please refer to next page(s)..

Test Results :. Please refer to next page(s)..

Result Summary :.

Test Requested. Conclusion.

FDA 21 CFR 177.1520–Maximum extractable fraction in n-Hexane.. PASS.

FDA 21 CFR 177.1520–Maximum soluble fraction in xylene.. PASS.

FDA 21 CFR 177.1520–Density at 23°C. PASS.

. .Approved Signatory.

Alpher Qiu.

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch.
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Test Results :.

Test Part Description :.

Specimen No.. SGS Sample ID. Material

(claimed by the client).

Description.

SN1. CAN18-024686.001 PE.Transparent film(semi-product).

FDA 21 CFR 177.1520–Maximum extractable fraction in n-Hexane.

Test Method :. With reference to US FDA 21 CFR 177.1520 d(3)(ii)..

Simulant Used. Time. Temperature. Max. Permissible 

Limit.

Result of 001 Comment.

n-Hexane.. 2hr(s).. 50℃.. 5.5%(w/w). 2.5%(w/w).. PASS..

Notes :.

%w/w = percentage of weight by weight.

FDA 21 CFR 177.1520–Maximum soluble fraction in xylene.

Test Method :. With reference to US FDA 21 CFR 177.1520 d(4)(ii)..

Simulant Used. Time. Temperature. Max. Permissible 

Limit.

Result of 001 Comment.

Xylene.. 2hr(s).. 25℃.. 11.3%(w/w). 8.3%(w/w).. PASS..

Notes :.

%w/w = percentage of weight by weight.

FDA 21 CFR 177.1520–Density at 23°C.

Test Method :. With reference to US FDA 21 CFR 177.1520 d(1)..

Test Item(s). Limit. 001.

Density at 23℃, g/ cm³. 0.850 - 1.000. 0.924.

Comment. PASS.
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Sample photo:.

CANEC1802468601

CAN18-024686.001.

SGS authenticate the photo on original report only.

*** End of Report ***.
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